



| Parts List |               |                                   |     |             |
|------------|---------------|-----------------------------------|-----|-------------|
| Item       | Part Number   | Part Name                         | Qty | Description |
| 1          | A7_01_HB_P008 | Inner cabbie 1.6 mm jagwire 1.8 m | 2   |             |
| 2          | A7_01_HB_P001 | Brake pin                         | 1   |             |
| 3          | A7_01_HB_P002 | Steering cube                     | 1   |             |
| 4          | A7_01_HB_P006 | Steering foam                     | 2   |             |
| 5          | A7_01_HB_P003 | Screw M5x5 DIN 912 A2 shortend    | 1   |             |
| 6          | A7_01_HB_P004 | M6x40 DIN 912 A2 Shortend         | 1   |             |
| 7          | A7_01_HB_A001 | Welded handlebar                  | 1   |             |
| 8          | A7_01_HB_A002 | Brake lever                       | 1   |             |
| 9          | A7_01_HB_P010 | Screw M6x40 DIN7991 A2            | 1   |             |
| 10         | A7_01_HB_P009 | Nut M6 DIN 985 A2                 | 1   |             |
| 11         | A7_01_HB_P016 | Rivet 3,2x11                      | 2   |             |
| 12         | A7_01_HB_P011 | Gripshift 11S SRAM                | 1   |             |
| 13         | A7_01_HB_P007 | Brake adjuster screw              | 2   |             |
| 14         | A7_01_HB_P013 | Brake guide                       | 2   |             |
| 15         | A7_01_HB_P014 | Wire endcap                       | 2   |             |
| 16         | A7_01_HB_P015 | Outer cable                       | 2   |             |
| 17         | A7_01_HB_P012 | Gripshift 3S SRAM v2              | 1   |             |
| 18         | A7_01_HB_P017 | Steering rod connector            | 1   |             |
| 19         | A7_01_HB_P005 | Horn+blinker button support       | 1   |             |

|       |                     |  |                              |                      |
|-------|---------------------|--|------------------------------|----------------------|
| Dept. | Technical reference | Created by<br><b>Flaviu Cioloca</b> 03.03.2023 | Approved by                  |                      |
|       |                     | Document type                                  | Document status              |                      |
|       |                     | Title  | Project<br><b>alpha 7_01</b> | Scale<br><b>1:10</b> |
|       |                     | DWG No.<br><b>Alpha handlebar</b>              | Rev.                         | Date of issue        |